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i il fz K. General information
4 # Name Cognisys, Inc.
LHEM
Applicant
M4k Address 459 Hughes Dr. ,Traverse City, Ml 49696,USA
. BN T REMEARAF
wigNams Shenzhen Yunergy Technology Co.,Ltd
FINFTERXXBAHERE —XH# 9 FHEMMEI A %1 606
Room 606, Unit A, Wutongshujiayuan, No.9, Lane 4, Xiantian
LB
A o S District 1, Huaide Community, Fuyong Street, Baoan District,
Waniastaver Shenzhen, Guangdong Province, China
1 ] .
Ehsha it 13510557297 Email address info@yunergybattery.com
™M 3k Website www.yunergybattery.com
&k N EBIN KB 2R MR A R E
MK LR = Shenzhen Tiansu Calibration and Testing Co., Ltd.
e FEERN AKX BREAE 2 5
agaraary #. 3k Address | No.2, Jinlong Avenue, Longgang District, Shenzhen, Guangdong,
China
#¥ & 4 R 2 HL P A S
Sample name | Lithium Battery Pack Sample model i et
%5 TR R AT
TS /
Classification | Li-ion Battery Trade mark
R AE ; # i R Bl NS
Ratings R oith Shape of sample | Approximate Cuboid
IR AT BAE (REFFEFM) (%8R 383
Test standard | UN "Manual of Tests and Criteria" ST/SG/AC.10/11/Rev.8/Subsection 38.3
4% B # R B HA
Date of issue SRR Test date
E A/ W F R )

Tested by Reviewed by E
T2 ’MM@F b=EX pE

Engineer Project Supervisor
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BB R R Sample description

B o, 4
Cell Battery
=
BT INR18650/33V 4S1P 18650
Model
— Lk
A 3.7V 14.8V
Nominal voltage
i
TR 3200mAh 3200mAh
Rated capacity
7s oL IR ] o R
Limited charge voltage W 1584
A b JE
Cut-off voltage il 10.8¢
7B 70 L LU
Standard charge current e BB
R VK B LU
Standard discharge current Rl Balm
= 45 7 o
RA ST LLR 3100mA 3100mA
Max continuous charge current
= 4% 2 S3
RAFL B LR 10000mA 10000mA
Max continuous discharge current
R—‘j_ *, * ¥
: ; $18.20*65.01(mm) 73.57*69.63*18.95(mm)
Dimension
& 46.400g 197.700g
Weight ' '
LRSS 4
Cell numbers ARES AARIR)

o U 4 it

Test conclusion:

Cognisys, Inc. BA&WH R, REKESE (REAFEFMAY (F8HO B3 FHATRM, MAERFETERKXENK,
The Cognisys, Inc. submitted samples are tested according to UN "Manual of Tests and Criteria”
ST/SG/AC.10/11/Rev.8/Subsection 38.3. The test results comply with the relevant requirements of the standard.

BATH A :
Revision note :
N/A

Address: No.2, Jinlong Avenue, Longgang District, Shenzhen, Guangdong, China
Web: www.tiansu.org E-mail: tsjc@tiansu.org Tel: 0755-89457984
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MR BLE Test summary

B MR E Sample No. %
Clause Test item G TR Conclusion

, . i 3T

TA & E A Altitude simulation B

Pass

=

T2 8 X % Thermal test i

Pass

i

T.3 #% =11 Vibration BO1#-BO8# A

Pass

o

T4 % Shock S

Pass

4 e i 3t

T5 4048 B External short circuit el

Pass

T6 # & /% /£ Impact/Crush CO1#-C10# i

e

Tt i{ & 7 # Overcharge BO9#-B16# .

Pass

=

T8 % % # . Forced Discharge C11#-C30# ¥ &

Pass

1.7 Notes:

AE—ANFREAH T L RERSH A

BO1#-B04#, BO9#-B12#
f Batteries at first cycle in fully charged states

K 25N KB AHE B A TR AR A

BO5#-B08#, B13#-B16# ; S
Batteries after 25 cycles ending in fully charged states

H & — A TR EH 5 50%IE TR 2B R AT KT Bt

01#-C05#
5 K Cells at first cycle at 50% of the design rated capaticy
COBH-C10# K 25 A TR A H E 50K T AR A ER AR B
Cells after 25 cycle at 50% of the design rated capaticy
SR = A A B
C11C20# HE— Eﬁk%}a}iﬂ-}émiﬁk%%m B B
Cells at first cycle in fully discharged states
3+ N 2 A b o R A A
it % 254 TR ARG A KR AR LA

Cells after 25 cycles ending in fully discharged states

Address: No.2, Jinlong Avenue, Longgang District, Shenzhen, Guangdong, China
Web: www.tiansu.org E-mail: tsjc@tiansu.org Tel: 0755-89457984
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Photo 1 ®.## IF & Front view of battery
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Photo 2 e 4 3 @ Back view of battery
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# i B & Photos

Lithium Battery Pack
48S1P 18650 14.8V 3200mAh 47.36Wh

Photo 3 #%4 4% 5 Label close-up
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Photo 4 M IF & Front view of Cell

Photo 5 i & & Back view of Cell
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WRAE F Test procedure

B
JINED el e 2 ot 2L SO AT U AT IR T1 £ T5. K5 T6 v T8 R Ak i Je 1 Y et s L

Procedure
Tests T.1 to T.5 shall be conducted in sequence on the same cell or battery. Tests T.6 and T.8 shall be conducted

using not otherwise tested cells or batteries.

FREHRAKBTRITE:
FEH L= (Mi—M2) /M;X100%
Kb M ERBUHWRE, MoERBREWRE. WRERATBITRANAKE, AN “TREHRK” .
In order to quantify the mass loss, the following procedure is provided.
mass loss= (M1—Mz) /M1X100%
Where M is the mass before the test and M; is the mass after the test, when mass loss does not exceed
the values in Table below, it shall be considered as “no mass loss” .

EmEmARE M FEMKRME
Mass M of cell or battery Mass lost limited
M<1g 0.5%
1g<M<75¢g 0.2%
M>75g 0.1%

TA: WEMHB: Altitude simulation

I Fo R JE A T RIKT 1.6 FHaA 53R % (20+5) C T HHED 6 /ARt

WELBR. THA. TEE. THEMTEK, FEE M RREdRERAERREHTHEEET N TEE#TR
— R AT R 0%, mbFIR AN AR —ER, AABRENERTENTE2KERAENAL mbF A .

Test cells and batteries shall be stored at a pressure of 11.6 kPa or less for at least six hours at ambient temperature
(20 +5 °C).

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no fire
and if the open circuit voltage of each test cell or battery after testing is not less than 90 % of its voltage immediately prior
to this procedure. The requirement relating to voltage is not applicable to test cells and batteries at fully discharged
states.

T.2: EEMK: Thermal test

R F AN AR EESET T2£2) CHARTHERESD 6 i, BERARREEF T-40L2CHEHTF
KED 6/ . AAMERBEBEEZ AERAREERY 30 44. WEFEL#T, XK 10K, EERTARABRER
Foda 4 E IR IR (2045) CTHK 24 /Mit. X FAR s, RETHRARBENREZEDHA 12 M,

WERBR. THA. THEA. TRBALEK, FEEMABRENRERAERRENFHERET N THEE#TR
— R AT ER 90%, BMFHEAMANFAX —ER, AXEENERTERN T RAHERSHRE At d.

Test cells and batteries are to be stored for at least six hours at a test temperature equal to 72 + 2 °C, followed by
storage for at least six hours at a test temperature equal to - 40 + 2 °C. The maximum time interval between test
temperature extremes is 30 minutes. This procedure is to be repeated until 10 total cycles are complete, after which all
test cells and batteries are to be stored for 24 hours at ambient temperature (20 + 5 °C). For large cells and batteries the
duration of exposure to the test temperature extremes should be at least 12 hours.

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no fire
and if the open circuit voltage of each test cell or battery after testing is not less than 90 % of its voltage immediately prior
to this procedure. The requirement relating to voltage is not applicable to test cells and batteries at fully discharged
states.

Address: No.2, Jinlong Avenue, Longgang District, Shenzhen, Guangdong, China
Web: www.tiansu.org E-mail: tsjc@tiansu.org Tel: 0755-89457984




2 m"
764:4 Su

Report No.: TSZ24JR028A01-01

Page 9 /17 Pages

WX F Test procedure

T.3: 3#&3zh: Vibration

mafr A EETRANT &, ERERE TSR R AN URT R EAERRS . RALEEREY, FHAER
AT #H%F 200 4%, BEE7THEZ, BEH 15048, X RATBANAZHEENERLESI AN E—FTHE
BT 12K, BEAR IR, HF—MRFFTELAEHEEE,

AT LY, TERETR 12 TRy mbfd il (i B e d), fixf 12 TRAEAWRMA (KB E
WAL BLA BT AR

sten b NE B T LT, RE 1N WRAMEE, EEMERE 18 MK KEHIRERFE0BEX (K
BE1.6 ZK), AHWMEHISAMEERE 8 gn (L4 H 50 #%) . FRAMEERFEE 8 gn HEIMEH w2 200

MAB A, KT HETE, FE1 gnWRAMEE, HEMEXE 18 #H%Z. KERIRERFE0.8EX(REH
1.6Z%), HEMFEHANFZAMEERL 2 gn GRRAH 25 #%) . WRAMEEREE 2 gn IR mE 200 #
%

WERRFRRBELLR. THA. TRE. TRBEFLRK, FEEMABENRERAEEFANEELRILL
IR 36 B T B B A FF B B JE RN FAEBAT X — R R BBy 90%, mfrd AR A ATE R, AFARENERTEA
F 7 AR AR IR T b Fo 2.

Cells and batteries are firmly secured to the platform of the vibration machine without distorting the cells in such a
manner as to faithfully transmit the vibration. The vibration shall be a sinusoidal waveform with a logarithmic sweep
between 7 Hz and 200 Hz and back to 7 Hz traversed in 15 minutes. This cycle shall be repeated 12 times for a total of 3
hours for each of three mutually perpendicular mounting positions of the cell. One of the directions of vibration must be
perpendicular to the terminal face.

The logarithmic frequency sweep shall differ for cells and batteries with a gross mass of not more than 12 kg (cells
and small batteries), and for batteries with a gross mass of more than 12 kg (large batteries).

For cells and small batteries: from 7 Hz a peak acceleration of 1 gn is maintained until 18 Hz is reached. The
amplitude is then maintained at 0.8 mm (1.6 mm total excursion) and the frequency increased until a peak acceleration of
8 gn occurs (approximately 50 Hz). A peak acceleration of 8 gn is then maintained until the frequency is increased to 200
Hz.

For large batteries: from 7 Hz to a peak acceleration of 1 gn is maintained until 18 Hz is reached. The amplitude is
then maintained at 0.8 mm (1.6 mm total excursion) and the frequency increased until a peak acceleration of 2 gn occurs
(approximately 25 Hz). A peak acceleration of 2 gn is then maintained until the frequency is increased to 200 Hz.

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no fire
during the test and after the test and if the open circuit voltage of each test cell or battery directly after testing in its third
perpendicular mounting position is not less than 90 % of its voltage immediately prior to this procedure. The requirement
relating to voltage is not applicable to test cells and batteries at fully discharged states.

T.4: ¥i: Shock

Rhwafm b EE X2 REERBI L, XEXHLESMARBAANTALET.

EAEMAL ZRAMEE 150 gn Fofjok#se et 6 EHWLERBFE. T8, ABEAAEZRAWEK 50 gn
ook BBzt 1E) 11 B A B0 E R 3o

EANEMALZHEZRAFHRA M EER R TR AW R E. N A Ao Fr a8 6 A, AR s fik
Mg 1M1 EZD. UTARATHEAENKRRERAMEE.

BAEMBEMAREANCHELNEBRERALZEFCHERFTHEZ Z k&, BEEEART HEZ =R,
BEZZ 18 kW E.

WMEXRBR. THA. THE. THEFREEX, FEEMAREMREHAERBREW T HRESNTEARTI—
R FT L E O0%, A AA K —ER., AABENERTERN T RARERSHRE B fo 4

Test cells and batteries shall be secured to the testing machine by means of a rigid mount which will support all
mounting surfaces of each test battery.

Each cell shall be subjected to a half-sine shock of peak acceleration of 150 gn and pulse duration of 6 milliseconds.
Alternatively, large cells may be subjected to a half-sine shock of peak acceleration of 50 gn and pulse duration of

Address: No.2, Jinlong Avenue, Longgang District, Shenzhen, Guangdong, China
Web: www.tiansu.org E-mail: tsjc@tiansu.org Tel: 0755-89457984
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WX F Test procedure

11 milliseconds.

Each battery shall be subjected to a half-sine shock of peak acceleration depending on the mass of the battery.
The pulse duration shall be 6 milliseconds for small batteries and 11 milliseconds for large batteries. The formulas below
are provided to calculate the appropriate minimum peak accelerations.

Each cell or battery shall be subjected to three shocks in the positive direction and to three shocks in the negative
direction in each of three mutually perpendicular mounting positions of the cell or battery for a total of 18 shocks.

Battery Minimum peak acceleration Pulse duration

150 gn or result of formula

Small batteries Acceleration (gn) =/(1:::*0) A

whichever is smaller

50 gn or result of formula

Large batteries Acceleration(gn) = ( 11 ms

30000)

mass*

whichever is smaller

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no fire
during the test and after the test and if the open circuit voltage of each test cell or battery directly after testing in its third
perpendicular mounting position is not less than 90% of its voltage immediately prior to this procedure.

T.5: 44 %: External short circuit

TR EA R b, HnE—BLENEE, EAAENENREAFHINEERE (57124) C. XEREH
K4 Bk T e R Bt B AN R, T IRA e N i DT AT R, RS AT AR, AR e e R
HAMEERBENED 6 MBF, ARmAMANEEMENREBEHEALED 12 AH. A5, dRBbANE (6724) C
M4 TEZEAEE/NT 0.1 BRI EE & 4.

K—EE A E MR R ERA S T EEER (5714 CE#EED 100, REARBMANERL THTREMREL
RBFFNENRGEABN -2 —HRERTZEE. ERARENBNEEN EP RS THRERE.

R FEEFET70C, HEERBIBFRIARE 6 NHATME. THAE, TRXK, HibfapAiFe K
TEXK.

The cell or battery to be tested shall be heated for a period of time necessary to reach a homogeneous stabilized
temperature of 57 + 4 °C, measured on the external case. This period of time depends on the size and design of the cell or
battery and should be assessed and documented. If this assessment is not feasible, the exposure time shall be at least 6
hours for small cells and small batteries, and 12 hours for large cells and large batteries. Then the cell or battery at 57 +
4 °C shall be subjected to one short circuit condition with a total external resistance of less than 0.1 ohm.

This short circuit condition is continued for at least one hour after the cell or battery external case temperature has
returned to (57+4) °C, or in the case of the large batteries, has decreased by half of the maximum temperature increase
observed during the test and remains below that value.

The short circuit and cooling down phases shall be conducted at least at ambient temperature.

Cells and batteries meet this requirement if their external temperature does not exceed 170 °C and there is no
disassembly, no rupture and no fire during the test and within six hours after the test.

T.6: # /3 JE Impact / Crush

BH(ERATERAR/NT 18.0 Z X B E A& & 3) Impact (applicable to cylindrical cells not less than 18.0 mm in
diameter:

R MR T K E T ELENAE L., —R 36 B LS MEERERERL, MBERZ 15.8 2X10.1 EX,
¥KEZPOEX, ZEbREKBEWRT, MoHzKkH., 301 T%+0.1 THRMEEN61L2.56 EXFRABKEZNE
Fok R XA, EH—ALEREERN. dEREEEARNNETR AR FTEMUES. EENERTEATI R HSE

Address: No.2, Jinlong Avenue, Longgang District, Shenzhen, Guangdong, China
Web: www.tiansu.org E-mail: tsjc@tiansu.org Tel: 0755-89457984
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JREF Test procedure

BEAPXHELTHENEET.

BYESHRME, AN S TFEXTTAFSERERBFPFONEL15.8 ZEXL0 1 EXTHRANAREL. 1K
BREZ—RESE.

The test sample cell or component cell is to be placed on a flat smooth surface. A 15.8 mm + 0.1 mm diameter, at least
6 cm long, or the longest dimension of the cell, whichever is greater, Type 316 stainless steel bar is to be placed across the
centre of the sample. A 9.1 kg + 0.1kg mass is to be dropped from a height of 61 + 2.5 cm at the intersection of the bar and
sample in a controlled manner using a near frictionless, vertical sliding track or channel with minimal drag on the falling
mass. The vertical track or channel used to guide the falling mass shall be oriented 90 degrees from the horizontal
supporting surface.

The test sample is to be impacted with its longitudinal axis parallel to the flat surface and perpendicular to the
longitudinal axis of the 15.8 mm + 0.1 mm diameter curved surface lying across the centre of the test sample. Each sample
is to be subjected to only a single impact.

WEGERTHEEY., %, EH/AnefEE/NT 18.0 ZXHEAR &#) Crush (applicable to prismatic, pouch,
coin/button cells and cylindrical cells less than 18.0 mm in diameter):

Boam THEMRERN TR AHE, FEAEEHMA, EE— I NERELWEERANN 1.5 EX/P. FEFE
#AT, AEEAUT=AERZ—:

(@) #ir#y /1 EIAZE| 13 T4 0. 78 T 44,

Blan: A—ANEEHER 2 ZRWBETES, HEBETNEALE 7 ki

(b) wHEETREZED 100 ZR; =

(o) wMEF ik FEEEH 5003 L L.

—BRABRAEH. WETHR 100 ERKES, REMRHEDLIREZH 50%, BIFTREREN .

BEH XS SN KT —ERE. Ain/BEaRReEhm N FEERTHE. BN Bty G N E R WM.

FARBERRTHEBIE—RFERR., RELRENE 6 /N, R A Z AR H AR bR T

A cell or component cell is to be crushed between two flat surfaces. The crushing is to be gradual with a speed of
approximately 1.5 cm/s at the first point of contact. The crushing is to be continued until the first of the three options below
is reached.

(a) The applied force reaches 13 kN + 0.78 kN;

Example: The force shall be applied by a hydraulic ram with a 32 mm diameter piston until a pressure of 17 MPa is
reached on the hydraulic ram.

(b) The voltage of the cell drops by at least 100 mV; or

(c) The cell is deformed by 50 % or more of its original thickness

Once the maximum pressure has been obtained, the voltage drops by 100 mV or more, or the cell is deformed by at
least 50 % of its original thickness, the pressure shall be released.

A prismatic or pouch cell shall be crushed by applying the force to the widest side. A button/coin cell shall be crushed
by applying the force on its flat surfaces. For cylindrical cells, the crush force shall be applied perpendicular to the
longitudinal axis.

Each test cell or component cell is to be subjected to one crush only. The test sample shall be observed for a further 6
h. The test shall be conducted using test cells or component cells that have not previously been subjected to other tests.

RS FERETFER 170°C, HFEERBRILFRREE 6 MR TMAE, THHE, TRX, w4 F e A3

Cells and component cells meet this requirement if their external temperature does not exceed 170 °C and there is no
disassembly and no fire during the test and within six hours after this test.

T7: it ¥ # ¥ Overcharge

FHERSARGEFTENNRAFERRERNFAF. RRWRADBRELT:

(@) HlEHENMARBRETFAT 18 RE, REMNRIEENRBMEARARERENHTFR 22 RAELFHRDF.

(b) HlEHBENHNAEREAT 18 RE, REWRNEEL Y RAZBEERN 1.2 .

R R AT FIRE THAT. #AT IR BRI S A 24 /e,

AremE et RpIEFAMREET RALRE, TRX, NFEATEX.

Address: No.2, Jinlong Avenue, Longgang District, Shenzhen, Guangdong, China
Web: www.tiansu.org E-mail: tsjc@tiansu.org Tel: 0755-89457984
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JIRE F Test procedure

The charge current shall be twice the manufacturer's recommended maximum continuous charge current. The
minimum voltage of the test shall be as follows:

(a) when the manufacturer's recommended charge voltage is not more than 18 V, the minimum voltage of the test shall
be the lesser of two times the maximum charge voltage of the battery or 22 V.

(b) when the manufacturer's recommended charge voltage is more than 18 V, the minimum voltage of the test shall be
1.2 times the maximum charge voltage.

Tests are to be conducted at ambient temperature. The duration of the test shall be 24 hours.

Rechargeable batteries meet this requirement if there is no disassembly and no fire during the test and within seven
days after the test.

T8: 4% ¥:Forced discharge

GAERBAETERE TE 12 REAEEERELEERE T HEEH SN RAKE BB R TRE AL,

BiE Y AN EEEE AT SRR, TES RS N A E b TR B, AR (DN
R& T HE = ZE R UG RB IR (Z5) .

Bk mE e REEE ARG 7T RATEK, TRXK, HFEATER.

Each cell shall be forced discharged at ambient temperature by connecting it in series with a 12V D.C. power supply at
an initial current equal to the maximum discharge current specified by the manufacturer.

The specified discharge current is to be obtained by connecting a resistive load of the appropriate size and rating in
series with the test cell. Each cell shall be forced discharged for a time interval (in hours) equal to its rated capacity divided
by the initial test current (in ampere).

Primary or rechargeable cells meet this requirement if there is no disassembly and no fire during the test and within
seven days after the test.

Address: No.2, Jinlong Avenue, Longgang District, Shenzhen, Guangdong, China
Web: www.tiansu.org E-mail: tsjc@tiansu.org Tel: 0755-89457984
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IR B
38.3.41 | T1: & EH#AL: Altitude simulation P
i Uﬂ)!'Jiﬁu Before test 2 vﬂﬂjfé After Test REHIKL } iﬂJd%Etllagcv S

Sample No. | #F®REM: | Fiim)E HEREM | FraE Mass loss S iclise Test result
Mass Voltage Mass Voltage (%) (%)
B1# 197.700g 16.70V 197.679¢g 16.67V 0.01 99.82 (0]
B2# 197.640g 16.73V 197.5869g 16.71V 0.03 99.88 (0]
B3# 197.607g 16.72V 197.551¢g 16.65V 0.03 99.58 (0]
B4# 197.626¢g 16.72V 197.597¢g 16.64V 0.01 99.52 (6]
B5# 197.690¢g 16.72V 197.659¢g 16.69V 0.02 99.82 0}
B6# 197.699¢g 16.70V 197.652¢g 16.65V 0.02 99.70 (0]
B7# 197.663g 16.70V 197.6569 16.63V 0.00 99.58 (0]
B8# 197.687¢g 16.73V 197.653g 16.71V 0.02 99.88 (0]

HApA . WS

“O” REAZZIMATLER, THA, THE, THER, TEX.
Supplements: Test result "O" decides that the test no leakage, no venting, no disassembly, no rupture, no fire.

38.3.4.2 | T2: wmEiX: Thermal test P
i Di)ﬂ’Ji;Z 77 Before test 2 iﬁ!diﬁfé‘ After Test FEEHL Reijd f::“ %CV -
Sample No. #* “':\/Ei M ifl?itféf #* U:\/IDZ i M2 T/i‘it;%f Mas(s%)loss % Test result
B1# 197.6799g 16.67V 197.601g 16.35V 0.04 98.08 (0]
B2# 197.5869 16.71V 197.4689g 16.39V 0.06 98.08 0}
B3# 197.551¢g 16.65V 197.430g 16.37V 0.06 98.32 (0]
B4# 197.597¢g 16.64V 197.5869g 16.35V 0.01 98.26 0]
B5# 197.6599 16.69V 197.5669g 16.48V 0.05 98.74 o
B6# 197.652g 16.65V 197.635¢g 16.34V 0.01 98.14 o
B7# 197.6569g 16.63V 197.580g 16.33V 0.04 98.20 0]
B8# 197.653g 16.71V 197.605¢g 16.40V 0.02 98.14 (0]

A MKER “O” REAZZMRAL SR, THA, LMK, THR, LK.

Supplements: Test result "O" decides that the test no leakage, no venting, no disassembly, no rupture, no fire.
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38.3.4.3 | T.3: #k#: Vibration P
P AT : Mk 5 Sl
. jn %ﬁ ﬁo_ : EBefore test L EAfter Test “ii%?j:s Reﬂﬁal?gcv o %ﬁ ®
HEREM | FEEE | H#EREM | FBEE ) (%) result
Mass Voltage Mass Voltage
B1# 197.601g 16.35V 197.561g 16.33V 0.02 99.88 o
B2# 197.4689g 16.39V 197.446¢g 16.32V 0.01 99.57 (6]
B3# 197.430g 16.37V 197.430g 16.31V 0.00 99.63 (0]
B4# 197.5869 16.35V 197.522g 16.34V 0.03 99.94 ¢}
B5# 197.5669 16.48V 197.541¢g 16.41V 0.01 99.58 o
B6# 197.635¢g 16.34V 197.627g 16.23V 0.00 99.33 (0]
B7# 197.580g 16.33V 197.528g 16.30V 0.03 99.82 0
B8# 197.605g 16.40V 197.593¢g 16.32V 0.01 99.51 (0]

A k: WRER “O” RRHAZRNAKBR, LHA, TRE TRR, TRXK.
Supplements: Test result "O" decides that the test no leakage, no venting, no disassembly, no rupture, no fire.

38.3.44 | T4: #i: Shock P
IR 7 MR & P
Y T Before test After Test A FlawE Wik s R
Fereole T T Mass loss | Residual OCV Test
amplie No. *%DU Li-g M1 %%%)’_‘E #Uﬂfﬁ—i M2 %%%E (%) (%) result
Mass Voltage Mass Voltage
B1# 197.561g 16.33V 197.528¢g 16.32V 0.02 99.94 (0]
B2# 197.4469g 16.32V 197.402g 16.32V 0.02 100.00 (6]
B3# 197.430g 16.31V 197.375¢g 16.23V 0.03 99.51 (0]
B4# 197.522¢g 16.34V 197.488g 16.30V 0.02 99.76 (0]
B5# 197.541¢g 16.41V 197.508g 16.35V 0.02 99.63 (0]
B6# 197.627g 16.23V 197.5869g 16.22V 0.02 99.94 (0]
B7# 197.528¢g 16.30V 197.506g 16.28V 0.01 99.88 (6]
B8# 197.593¢g 16.32V 197.552¢g 16.31V 0.02 99.94 (6]

Hih: MRER “O” REHAZZMRLER, LHK, LHBE, THRHE, TLXK.
Supplements: Test result "O" decides that the test no leakage, no venting, no disassembly, no rupture, no fire.

Address: No.2, Jinlong Avenue, Longgang District, Shenzhen, Guangdong, China
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38.3.4.5 | T.5: /M #is % : External short circuit P
HE G5 H i R E R i E Test result
Sample No. Max external temperature (°C) PRk 4
B1# 57.0 o
B2# 58.4 o
B3# 58.7 (6]
B4# 57.1 o
B5# 58.7 o
B6# 57.9 o
B7# 58.7 (0]
B8# 58.4 (0]
b : MRER “O” REAZZNKXTHEE, THER, TLEX.
Supplements: Test result "O" decides that the test no disassembly, no rupture, no fire.
38.3.4.6 | T.6: #i Impact P
BEme b R T R e Mk R
Sample No. Max external temperature (°C) Test result
C1# 113.4 o
C2# 105.0 o
C3# 115.9 (6]
C4# 109.0 (0]
C5# 107.3 0]
Co# 118.1 0]
C7# 114.7 0]
C8# 110.6 (0]
Co# 116.6 (0]
C10# 114.7 (0]

HEfAb: MRER “O” REHAZZMATHEK, THER, TEK.
Supplements: Test result "O" decides that the test no disassembly, no fire.
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38.3.4.7 | T7: i 7 #.:Overcharge P
B MR R BT PWIRE R
Sample No. Test result Sample No. Test result
BO# 0] B13# 0]
B10# 6] B14# o
B11# (0] B15# (o)
B12# o} B16# (0]
HEfAb: MiRER “O” REHZZINATLMHEK, TLEK.
Supplements : Test result "O" decides that the test no disassembly, no fire.
38.3.4.8 | T8: & #.: Forced discharge P
R Mk % R R E MR R
Sample No. Test result Sample No. Test result
C11# o C21# (0]
C12# o C22# (0]
C13# (0] C23# 0]
C14# (0] C24# (o)
C15# (0] C25# (0]
C16# (0] C26# 0]
C17# (0] C27# (0]
c18# (0] C28# (0]
C19# (0] C29# (0]
C20# (0] C30# (0]

Supplements :

HrAbse: ML R “O” REHZRIMNKXTBE, TLK.
Test result "O" decides that the test no disassembly, no fire.
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= %
STATEMENTS

1. AfE LA E AL E L.

The test report is invalid without the official stamp of Tiansu.

2. BAE4HEAH, TULERINXHATELNRGHRAL D FHRUEARETFH L ZH
This report shall not be copied partly without the written approval of Shenzhen Tiansu
Calibration and Testing Co., Ltd.

3. AMELMAA. FEARBRMAZEL TK.

This report is invalid without the signature of the approver, reviewer, and tester.

4. Faib. A%, BA. §A. Rk, IUETREEHXERORE S LK.
The report is invalid when anything of following happens — illegal transfer, reproduce,
embezzlement, imposture, modification or tampering in any media form.

5. AfENGERHEH K.

The test report is valid for the tested samples only.

6. FREAMEFEAHFFEARE, RERFANELELZEATR.
Product information and customer information provided by the applicant, we are not
responsible for its authenticity.

7. AeAREEAAN, ETREAREZHRT RN @R EMR Y,

Objections to the test report must be submitted to Tiansu within 15 days.

—— End of report —
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B A UN38.3 IR Ze HEEE Lithium Battery Test Summary

WH%5: PEK
Hf7{5 B Company Information
B X DA .
. Cognisys, Inc.
Consignor
EYITAE e R BB A FR A 5] Shenzhen Yunergy Technology Co.,Ltd
PRI 22 X A8 7K s — X PO 9 SAEAIR 536 A BT 606
He 7 26 Room 606, Unit A, Wutongshujiayuan, No.9, Lane 4, Xiantian
District 1, Huaide Community, Fuyong Street, Baoan District,
Manufacturer . :
Shenzhen, Guangdong Province, China
B 1% /Tel: 13510557297  HEFE/Mail: info@yunergybattery.com
P41k /Website: www.yunergybattery.com
FYNFR W ERE NG FR AT Shenzhen Tiansu Calibration and Testing Co., Ltd.
T3 26437 I"REFINT KX KE 2 5
1\'est Lab No.2, Jinlong Avenue, Longgang District, Shenzhen, Guangdong, China
Hi1E/Tel: 0755-89457984 HF4H/Mail: tsjc@tiansu.org
P31k /Website: www.tiansu.org
Hih{5 5 Battery Information
B A2 R/ FRL R 2R ) B T
Name Lithium Battery Pack Battery/Cell Classification Li-ion Battery
13 By
2% 451P 18650 FifR /
Type Trademark
""ﬁ B f"ﬁf‘* B
BiE R I Bue R E—
Normal Voltage Rated Capacity
S s R iy ST N
F5E Ae &= m .
. 47.36Wh 4N /Appearance Approximate Blue
Watt-hour rating .
Cuboid
i & /Mass 197.700g £ 4 B /Li Content A &R N/A
MR{E B Test Information
IR 2P E S pte b
eliakeld TSZ24JR028A01-01 R =35 B 2024-10-15
Test Report Number Date of Test Report
T A5 1

Edition of UN Manual
of Tests and Criteria
Used

BEE GRIEAPRHEFM) (5 8 /R 3837
UN "Manual of Tests and Criteria" ST/SG/AC.10/11/Rev.8/Subsection 38.3

T1: = R jihus T.2: BERR y:ihu T.3: &3} ;ibu
Altitude Simulation Pass Thermal Test Pass Vibration Pass
T.4: M iRV T.5: SRR BE | T pGiBUE
Shock Pass External Short Circuit Pass f;g\\ ) sho\ Pass
T7: TERH Bt T.8: SEHIE ﬁﬂ;‘é§7§ (N7I7 5&\?”\
Overcharge Pass Forced Discharge Pas ;ij ,_% k ?i C’
UN38.3.3(f) A& N/A UN3§3 4@ Eil SFER N/A
" b
Signatory ZR B Report %5
% Issued Date (01-88235#0-15
Title 56 7




